
 

Approve Deny Signatures Date 

X  Bonnie Boylan 
Bonnie Boylan / Environmental Engineering Specialist April 29, 2025 

X  Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager May 2, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type New NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE AND 

INDUSTRIAL STORMWATER 

Application No. PA0294578 

Facility Type 
Non-
Municipal APS ID 1124980 

Major / Minor Minor Authorization ID 1505215 

A 
Applicant and Facility Information 

a 

Applicant Name JVI, LLC  Facility Name JVI LLC Krumsville Warehouse  

Applicant Address 1265 Miller Road  
 

Facility Address 
Krumsville Road (PA-737) &  
Long Lane Road  

 

 Wind Gap, PA 18091-9765   Lenhartsville, PA 19534  

Applicant Contact James Vozar, Principal, JVI, LLC  Facility Contact James Vozar  

Applicant Phone (484) 788-5704/ jimvozar@jvi-llc.com  Facility Phone (484) 788-5704  

Client ID 334575    Site ID 876079    

Ch 94 Load Status   Municipality Greenwich Township  

Connection Status   County Berks  

Date Application Received 
October 29, 2024 and  
January 20, 2025 

 
EPA Waived? No 

 

Date Application Accepted January 23, 2025  If No, Reason Discharge is upstream of a TMDL water  

Purpose of Application discharge of treated sewage from new warehouse + stormwater discharges  

a 

*Anthony Coval, Project Leader,  JHA Companies, acoval@jhacompanies.com, 814-553-7954 

 

Summary of Review 

This facility is a new warehouse potentially employing 430 persons.  It will include an on-site sewage treatment system with 
discharge to an adjacent stream.  Mr. Vozar, the applicant contact, stated in a phone conversation on April 1, 2025, that there 
would not be truck washwater generated and that there would not be floor drains in the warehouse.  Discharges of stormwater 
associated with industrial activity will be authorized by the same NPDES permit as the treated sewage discharge. 
 
DEP Sewage planning approval was obtained January 22, 2024 (see attached). 
    
Design Flow: 

DEP sewage planning approval was granted for 0.015 MGD.  The permit application also indicates a design flow of 
0.015 MGD. 

 
Variances:   

None. 
 
Sludge use and disposal description and location(s):   

To be hauled off-site for further treatment and disposal 
 
Unresolved Violations: 

As of the writing of this Fact Sheet, there are no open violations against this client.  
 
 
 
 

mailto:acoval@jhacompanies.com


NPDES Permit Fact Sheet NPDES Permit No. PA0294578 
JVI LLC Krumsville Warehouse  
 
 

2 

Summary of Review 

Delaware River Basin Commission (DRBC): 
The discharge is within the Delaware River watershed.  A copy of the draft permit and Fact Sheet will therefore  
be sent to the DRBC for their review in accordance with State regulations and an interagency agreement.  Any 
comments from the DRBC will be considered.   

 
Public Participation: 
 

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual 
NPDES permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the 
Pennsylvania Bulletin, DEP will accept written comments from interested persons for a 30-day period (which may be 
extended for one additional 15-day period at DEP’s discretion), which will be considered in making a final decision on 
the application.  Any person may request or petition for a public hearing with respect to the application.  A public 
hearing may be held if DEP determines that there is significant public interest in holding a hearing.  If a hearing is held, 
notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the hearing and in at least 
one newspaper of general circulation within the geographical area of the discharge. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0294578 
JVI LLC Krumsville Warehouse  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.015  

 Latitude 40o 34’ 52.6”            Longitude 
 
-75o 48’ 19.6”   

 Quad Name   Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary of Maiden 
Creek (TSF, MF)  Stream Code UNT 063888   

 NHD Com ID 25978104   RMI 0.38   

 Drainage Area 0.18 sq.mi.  Yield (cfs/mi2) 0.044  

 Q7-10 Flow (cfs) 0.008  Q7-10 Basis USGS/PA Stream Stats  

 Elevation (ft)  680’ approx.      Slope (ft/ft)   

 Watershed No. 3-B  Chapter 93 Class. TSF, MF   

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status 
Attaining Use(s) –  but Maiden Creek flows into an impaired lake for which there is a 
TMDL (see below)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final 8/9/2004  Name Lake Ontelaunee TMDL (see below)  

 
    Secondary Waters: UNT 63888 flows into UNT 63887 (at 1.4 RMI, TSF, not impaired)  
                                    which flows into UNT 02079 of Maiden Creek (at 2.5 RMI,  TSF, not impaired)  
                                    which flows into UNT 02078 to Maiden Creek (at 0.55 RMI, TSF, not impaired)*  
                                    which flows into Maiden Creek (@ 14.8 RMI,TSF, impaired for Recreational Use due to pathogens) 
                                    which flows into Lake Ontelaunee (at 9 RMI, WWF, impaired, TMDL for nutrients and TSS) 
 
                                    (none of above waters have ‘existing uses’, only designated uses) 
  

 Background/Ambient Data - none Data Source - none  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Reading Area Water Authority  

 PWS Waters Maiden Creek /Lake Ontelaunee   Flow at Intake (cfs)   

 PWS RMI 
3 (new) 
0.65 (existing)  Distance from Outfall (mi) Over 16 miles  

 

 
 
-Receiving water and downstream UNT 063887 are considered ‘Trout Natural Reproduction’ according to DEP’s eMapPA      
-Receiving water and downstream waters are not considered Class A Stream by PFBC  
-No nearby sewage dischargers ( to include in modeling) 
-No nearby WQN stations for background data 
 
- Qs:Qd ratio is approx. 1:3  (stream flow of 0.0052 MGD versus discharge flow of 0.015 MGD)  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0294578 
JVI LLC Krumsville Warehouse  
 
 

4 

 

Treatment Facility Summary 

a 

Treatment Facility Name: JVI Krumsville Warehouse 

 

 

WQM Permit No. Issuance Date 

0624207 Not yet issued 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Tertiary; Phosphorus 

Reduction Activated Sludge 

 
Chlorine With 
Dechlorination 0.015 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.015 37.5    

 
 
Description provided in NPDES application: 
 

- The proposed system will consist of three units. Tank 1 is the flow equalization tank and Sludge Digester tank. 
Tank 2 will house the pre-anoxic tank, aerobic bioreactor (IFAS), post anoxic tank, secondary clarifiers, 
disinfection chlorine tablet feeder, secondary water storage, clear well,  post-treatment aeration and de-
chlorination tablet feeder. The third unit is the modular equipment building and will house laboratory/office, control 
panels, blowers, chemical feed pumps and tertiary filters. 

 
- Expected removal efficiencies are 97% for BOD5, 97% for TSS, 95% for Phosphorus, and 90% for Nitrogen 

 
 
 
A flow diagram included in the NPDES application is attached to this Fact Sheet.



NPDES Permit Fact Sheet NPDES Permit No. PA0294578 
JVI LLC Krumsville Warehouse 

 

5 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.015 

Latitude 40º 34' 52.6"  Longitude -75º 48' 19.6" 

Wastewater Description: Sewage Effluent 

 
Permit limits can be Technology Based Effluent Limitations (TBELs) or Water Quality Based Effluent Limitations 
(WQBELs). Both are discussed in this Fact Sheet, in separate sections.  Typically the limits imposed in the NPDES permit 
are the more stringent of the TBELs or the WQBELs as needed. (Best Professional Judgement limits are a type of 
TBELs.) 
 
Technology-Based Effluent Limitations (TBELs) 
 
The following technology-based limitations based on regulations apply (also see the discussion below the table): 
 

Pollutant Limit (mg/l, 
unless 

otherwise 
indicated) 

Statistical Base 
Code (SBC) 

Federal 
Regulation 

State 
Regulation 

DRBC (a) 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1)  

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2)  

BOD5 / CBOD5 Secondary treatment at a minimum  92a.47(a) 
18 CFR Part 410, 

3.10.4 

Total Suspended Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1)  

45 Average Weekly 133.102(b)(2) 92a.47(a)(2)  

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1)  

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2)  

Total Phosphorus (b) 2.0 (b) Avg. Monthly  96.5(c)  

Total Dissolved Solids 1000 (c) Average Monthly -  

18 CFR Part 410, 
3.10.4 and 
3.10.3.B 

 
(a) DEP has an interagency agreement with the Delaware River Basin Commission (DRBC) and incorporates their 
requirements (18 CFR Part 410 Water Quality Regulations and approved dockets) into our permits where appropriate. 
 
(b) applicable to discharges to a receiving water that is known to be impaired for nutrients 
 
(c) or a concentration that will not cause the TDS in the receiving water to exceed the lesser of 500 mg/l or 133% of 
background 
 
The TBELs shown in the above table have been included in the draft permit for pH and Fecal Coliform except that no 
less stringent Fecal Coliform limits have been included for colder months consistent with DEP’s Technical Guidance 
document 386-2000-013 which is discussed below. 
 
For Total Dissolved Solids (TDS), the State regulatory limit of 2000 mg/l as a monthly average provided in Pa Code       
§ 95.10 (c) is not applicable because the new discharge’s TDS load is not expected to be over 5000 lbs/day as an annual 
average daily load.  Pa Code § 95.10 (a) specifies this exclusion.   
 
Because of DRBC regulations, a monitoring requirement has been included in the draft renewal permit for TDS but no 
limits, consistent with other non-municipal minor sewage treatment works permits in the Delaware River watershed.   



NPDES Permit Fact Sheet NPDES Permit No. PA0294578 
JVI LLC Krumsville Warehouse 

 

6 

 
Consistent with DEP’s Standard Operating Procedure (SOP) Establishing Effluent Limitations for Individual Sewage 
Permits and DEP’s Technical Guidance document 386-2000-013, Advanced Treatment requirements are appropriate for 
new discharges to receiving waters with little flow.  The Technical Guidance document explains that these treatment  
requirements are necessary “to compensate for the lack of available assimilative capacity and to minimize the potential for 
nuisance conditions….For discharges of treated sewage and similar oxygen-consuming wastes, effluent limits should 
include and be at least as stringent as these, or equivalent:  

 
CBOD5 – 10 mg/L as a monthly average;  
TSS – 10 mg/L as a monthly average;  
Total N – 5 mg/L as a monthly average;  
Dissolved oxygen - minimum 6 mg/L at all times;  
Phosphorus – 0.5 mg/L as a monthly average.  
 
All discharges of treated sewage require effective disinfection sufficient to meet Chapter 93 bacteria criteria at the 
point of discharge.  
Seasonal adjustments should not be applied to effluent limits based on the advanced treatment requirements 